

## Manufacturer's Declaration of Conformity

We declare that the following product:-

**ALP101 Concealed Door Loop**

have been successfully tested

### Evidence of Fire Test Compliance

- Fire Tested to EN1634-1 on Timber Doors for 30 mins. and 1 Hour – Exova Warrington Fire Test Report No. 341521 dated 29<sup>th</sup> August 2014
- Fire Assessment Report Warrington Fire Report No WF 508181
- 2mm thick Interdens intumescent should be fitted below and behind the end caps in the frame and door. The outer channel should be covered with 2mm thick Interdens intumescent.



Technical Director  
Signed on behalf of Securefast plc

Date : 17<sup>th</sup> January 2022